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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG531227-02D

FR1 n48 / 10MHz / DFT-S OFDM / 256QAM
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3.720 GHz 3.820 GHz 1.000 MHz 3.81825 GHz -45.45 dBm -5.45 dB
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3630 GHz 3631 GHz 100.000 kHz 3.63095 GHz 3630 GHz 3531 GHz 100.000 kHz 3.63001 GHz -30.73 dBm 17.73dB
1631 GH 1640 GH: 1.000 Mz 363170 GHz 3631 Gz 3640 GHz 1.000 MHz 363227 GHz -34.99 dBm 2159 dB
3640GHz 3720 GHz 1.000 MHz 3.64052 GHz 3.640 Gz 3720 GHz 1.000 MHz 364012 GHz 40.36 dBm 1536 dB
3.720 GHz 3.820 GHz 1,000 MHz 3.807 36 GHz 3720GHz 3820 GHz 1,000 MHz 376770 GHz 45.47 dBm 5.47dB
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SPORTON LAB.

FR1 n48 / 10MHz / DFT-S OFDM / 256QAM
Highest Channel

1RB0 1RBmax
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3430 GHz 3530 GHz 1.000 MHz 3.49818 GHz 3.430 GHz 3530 Gtz 1.000 MHz 3.45502 GHz 45.68 dBm -5.68 dB
3530 GHz 3680 GHz 1.000 MHz 3.67948 GHz 3530 GHz 3,680 GHz 1.000 MHz 367993 GHz -44.95 dBm -19.95 B
3,680 GHz 3689 GHz 1.000 MHz .688 83 GHz 3,680 GHz 3,689 GHz. 1,000 MHz 3.68881 GHz -37.65 dBm -24.65 dB
1689 GHz 3690 GHz 100,000 kitz 3.60000 GHz 1,689 GHz 1690 GHz 100,000 kitz 368901 GHz 4584 dBm 3284 dB
3690 GHz 3.700 GHz 1.000 Miz 3.69027 GHz 3630 GHz 3.700 GHz 1.000 MHz 3.69953 GHz 20.10 dBm -9.90 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.700 78 GHz 3.700 GHz 3.701 GHz 100,000 kHz 3.70000 GHz -32.34 dBm -19.34 dB
3701 GHr 3710GHz 1.000 MHx 370156 GHz 3701 GHz 3710 GHz 1.000 MHz 3.70103 GHz -30.40 dBm -21.40 dB
3.710GHz 3720 GHz 1.000 Mz 3.71034 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71025 GHz -30.28 dBm -15.28dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81266 GHz 3720GHz 3820 GHz 1,000 MHz 3.79987 GHz 45.35 dBm 5.35dB
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FR1 n48 / 15MHz / DFT-S OFDM / PI/2 BPSK
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352995 GHz -41.34 dBm 1.34 dB
1530GHz 3540 GHz 1.000 Mtz 3.53959 GHz -32.61 dBm -7.61 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54900 GHz -17.37 dBm -4.37 dB
3549 Gz 3550 GHz 200,000 kHz 354999 GHz -31.02 dBm -18.02 dB
3,550 GHz 3570 GHz 100,000 kiz 355376 GHz 6.52 dBm -23.48dB
1570 GHz 3571GHz 200.000 kHz 3.57023 GHz -36.44 dBm -23.44 dB
3571 GHz 3585 GHz 1.000 MHy 357110 GHz -29.96 dBm -16.96 dB
3585 GHe 3720 GHz 1.000 Miz 358520 GHz -33.21 dBm 19.21 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81935GHz -45.52 dBm 2 dB
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2 Result Summary
3,430 GHz 3,530 GHz 1.000 Miz 3.44134 GHz -45.70 dBm -5.70 dB.
1530GHz 3595 GHz 1.000 Mtz 3.59107 GHz -43.65 dBm -18.65 dB
3,595 GHz 3.609 GHz 1.000 Mix 3.60849 GHz -31.89 dBm -18.89 dB
3,609 GHz 3610 GHz 200,000 kHz 3.60983 GHz -38.14 dBm -25.14 dB
3610GHz 3,640 GHz 100,000 kiz 362411 GHz 5.06 dBm -24.94 dB
3640 GHz 3641 GHz 200,000 kHz 364016 GHz -41.23 dBm -28.23 dB
3641 GHz 3655 GHz 1.000 MHy 3.64204 GHz -34.30 dBm -21.30 dB
3655 GHe 3720 GHz 1.000 Miz 3.656 20 GHz -43.88 dBm -18.88 dB
3.720GHz 3,820 GHz 1.000 MHz 3.808 36 GHz -45.53 dBm 553 dB

L (I

11:10:30 BM 04/21/2025

TEL : 886-3-327-3456 Page Number 1 A2-27 of 120
FAX : 886-3-328-4978



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02D
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 347860 GHz -45.32 dBm -5.32dB
1530GHz 3665 GHz 1.000 Mtz 3.65900 GHz -43.03 dBm -18.03 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67822 GHz -29.25 dBm -16.25 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67982 GHz -37.07 dBm -24.07 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.69344 GHz 5.97 dBm -24.03 dB
3700 GHz 3701 GHz 200.000 kHz 3.70016 GHz -33.88 dBm -20.88 dB
3701 GHz 3710 GHz 1.000 MHy 3.70126 GHz -30.32 dBm -17.32dB
3710 GHe 3,720 GHz 1.000 Miz 3.71053 GHz -36.50 dBm -11.60 dB
3.720GHz 3,820 GHz 1.000 MHz 372485 GHz -43.83 dBm 383 dB
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352985 GHz -41.56 dBm -1.56 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53903 GHz 3234 dBm -7.34dB
3,540 GHz 3549 GHz 1.000 Mix 3.54899 GHz -21.21 dBm -8.21 dB
3549 Gz 3550 GHz 200,000 kHz 355000 GHz -31.84 dBm -18.84 dB
3,550 GHz 3570 GHz 100,000 kiz 355307 GHz 5.13 dBm -24.87 dB
1570 GHz 3571GHz 200.000 kHz 3.57015 GHz -35.01 dBm -22.01 dB
3571 GHz 3585 GHz 1.000 MHy 3.57169 GHz -29.32 dBm -16.32dB
3585 GHe 3720 GHz 1.000 Miz 3.587 23 GHz -41.37 dBm -16.37 dB
3.720GHz 3,820 GHz 1.000 MHz 379488 GHz -45.34 dBm -5.34dB
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.47830 GHz -45.73 dBm -5.73 dB
1530GHz 3595 GHz 1.000 Mtz 3.59347 GHz -41.23 dBm -16.23 dB
3,595 GHz 3.609 GHz 1.000 Mix 3.60898 GHz -31.86 dBm -18.86 dB
3,609 Gz 3610 GHz 200,000 kHz 3.60901 GHz -38.70 dBm -25.70 dB
3610GHz 3640 GHz 100,000 kiz 3.63038 GHz 5.43 dBm -24.57 dB
1640 GHz 3641 GHz 200.000 kHz 364018 GHz -39.02 dBm -26.02 dB
3641 GHz 3655 GHz 1.000 MHy 3.64115 GHz -33.11 dBm -20.11 dB
3655 GHe 3720 GHz 1.000 Miz 365620 GHz -42.94 dBm -17.94 dB
3.720GHz 3,820 GHz 1.000 MHz 3.80736 GHz -45.24 dBm 524 dB
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 347451 GHz -45.58 dBm -5.58 dB.
1530GHz 3665 GHz 1.000 Mtz 3.66277 GHz -41.26 dBm -16.26 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67864 GHz 30.06 dBm -17.06 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67965 GHz 36.01 dBm -23.01 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.68714 GHz 4.83 dBm -25.17 dB
3700 GHz 3701 GHz 200.000 kHz 3.700 20 GHz 33.47 dBm -2047 dB
3701 GHz 3710 GHz 1.000 MHy 3.70269 GHz 28.07 dBm -15.07 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71003 GHz 36.45 dBm -11.45 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72045 GHz -42.53 dBm 253

7
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FR1 n48 / 15MHz / DFT-S OFDM / 16QAM
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2 Result Summary
3,430 GHz 3,530 GHz 1.000 Miz 352995 GHz -42.45 dBm -2.45 dB
1530GHz 3540 GHz 1.000 Mtz 3.53980 GHz -34.04 dBm -9.04 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54900 GHz -21.34 dBm -8.34dB
3549 Gz 3550 GHz 200,000 kHz 354962 GHz -34.35 dBm -21.35dB
3,550 GHz 3570 GHz 100,000 kiz 356002 GHz 4.22 dBm -25.78 dB
3570 GHz 3571 GHz 200,000 kHz 3.57010 GHz -37.85 dBm -24.85 dB
3571 GHz 3585 GHz 1.000 MHy 357171 GHz -30.87 dBm -17.87dB
3585 GHe 3720 GHz 1.000 Miz 358520 GHz -43.19 dBm -18.19 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81296 GHz -45.55 dBm -5.55 dB.
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FR1 n48 / 15MHz / DFT-S OFDM / 16QAM
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44064 GHz -25.59 dBm -5.69 dB.
1530GHz 3595 GHz 1.000 Mtz 3.59432 GHz -42.84 dBm -17.84dB
3,595 GHz 3.609 GHz 1.000 Mix 3.60855 GHz -34.21 dBm -21.21 dB
3,609 Gz 3610 GHz 200,000 kHz 3.609 54 GHz -40.57 dBm 2757 dB
3610GHz 3640 GHz 100,000 kiz 3.61949 GHz 3.61 dBm -26.39 dB
1640 GHz 3641 GHz 200.000 kHz 3 3 -40.93 dBm -27.93dB
3641 GHz 3655 GHz 1.000 MHy 3.64186 GHz -36.18 dBm -23.18dB
3655 GHe 3720 GHz 1.000 Miz 365510 GHz -43.58 dBm 18.58 dB
3.720GHz 3,820 GHz 1.000 MHz 381775 GHz -45.42 dBm 5.42dB
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3,430 GHz 3530 GHz 1.000 Miz 3.467 81 GHz -25.66 dBm -5.66 dB
1530GHz 3665 GHz 1.000 Mtz 3.66493 GHz -42.80 dBm 17.80 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67759 GHz -33.21 dBm -20.21 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67923 GHz -37.87 dBm -24.87 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.688 76 GHz 4.15 dBm -25.85 dB
3700 GHz 3701 GHz 200.000 kHz 3.70000 GHz 34.61 dBm -21.61 dB
3701 GHz 3710 GHz 1.000 MHy 3.70165 GHz 30.13 dBm -17.13 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71030 GHz -37.28 dBm -12.28 dB
3.720GHz 3,820 GHz 1.000 MHz 372025 GHz -42.94 dBm 294 dB
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FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40.00 dBm  Offset 10.60 0B
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333 GHz 12008 pis 39.0 MHa/ 382 GHz
3,430 GHz 3,530 GHz 1.000 Miz 352965 GHz -42.91 dBm 291 dB
1530GHz 3540 GHz 1.000 Mtz 3.53980 GHz -35.47 dBm 1047 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54899 GHz -22.51 dBm .51 dB
3549 Gz 3550 GHr 200,000 kifz 354993 GHz -35.58 dBm 2258 dB
3,550 GHz 3570 GHz 100,000 kiz 355658 GHz 4.58 dBm 25.42 dB
3570 GHz 3571 GHz 200,000 kHz 357017 GHz -37.44 dBm 24.44 dB
3571 GHz 3585 GHz 1.000 MHy 3.57189 GHz -32.26 dBm 19.26 dB
3,585 Gz 3720 GHz 1.000 Miz 358507 GHz -43.43 dBm 18.43 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81635 GHz -45.38 dBm .38 d
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02D

FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

Ref Level 40,00 dBm  Offset 10,60 dB Made Sweep £
Count 100/100
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summary
3,430 GHz 3,530 GHz 1.000 Miz 3.498 38 GHz -25.59 dBm -5.69 dB.
1530GHz 3595 GHz 1.000 Mtz 3.59412 GHz -43.92 dBm -18.92 dB
3,595 GHz 3.609 GHz 1.000 Mix 3.60884 GHz -33.82 dBm -20.82 dB
3,609 Gz 3610 GHz 200,000 kHz 3.60989 GHz -40.82 dBm -27.82dB
3610GHz 3,640 GHz 100,000 kiz 3.62121 GHz 2.79 dBm -21.21 dB
3640 GHz 3641 GHz 200,000 kHz 364011 GHz -41.48 dBm -28.48 dB
3641 GHz 3655 GHz 1.000 MHy 3.64124 GHz -35.37 dBm -2237dB
3655 GHe 3720 GHz 1.000 Miz 3.65821 GHz -43.62 dBm -18.62 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81206 GHz -45.53 dBm 553 dB
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FR1 n48 / 15MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,60 dB Made Sweep £
Count 100/100
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.469 61 GHz -45.55 dBm -5.55 dB.
1530GHz 3665 GHz 1.000 Mtz 3.664 80 GHz -42.84 dBm -17.84 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67843 GHz 31.90 dBm -18,
3679 GHz 3,680 GHz 200,000 kHz 3.67960 GHz 38.37 dBm -25.37 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.694 50 GHz 4.29 dBm -25.71 dB
3700 GHz 3701 GHz 200.000 kHz 3.70093 GHz 36.73 dBm -23.73dB
3701 GHz 3710 GHz 1.000 MHy 3.70118 GHz 30.52 dBm -17.62dB
3710 GHe 3,720 GHz 1.000 Miz 3.71007 GHz 39,00 dBm -14.00 dB
3.720GHz 3,820 GHz 1.000 MHz 372105 GHz -44.00 dBm -4.00 dB.
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352945 GHz -45.19 dBm -5.19 dB.
1530GHz 3540 GHz 1.000 Mtz 3.54000 GHz -37.70 dBm -12.70 dB
3540 GHy 3549 GHz 1.000 MHz 354900 GHz
3549 GHz 3550 GHz 200,000 kHz 3.54862 GHz
3.550 GHz 3,570 GHz 100.000 kHz 3.56097 GHz
3570 GHz 3571 GHz 200,000 kHz 3.57050 GHz
3571 GHz 3585 GHz 1.000 MHy 357119 GHz
3585 GHe 3720 GHz 1.000 Miz 358669 GHz
3.720GHz 3,820 GHz 1.000 Mtz 3.79468 GHz
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FR1 n48 / 15MHz / DFT-S OFDM / 256QAM
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Full RB
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 347161 GHz -45.67 dBm -5.67dB
1530GHz 3595 GHz 1.000 Mtz 3.59477 GHz -45.04 dBm -20.04 dB
3,595 GHz 3.609 GHz 1.000 Mix 3.60884 GHz -40.34 dBm -27.34 dB
3,609 GHr 3610GHz 200,000 kHz 3.60921 GHz -45.57 dBm -3257dB
35610 GHz 3640 GHz 100,000 kiz 3.62844 GHz 0.75 dBm -29.25 dB
1640 GHz 3641 GHz 200.000 kHz ggl‘ﬂzgg:z «;3&:17) :gm '2&1‘332
35641 GHz 3655 GHz 1.000 MHz . z E m -
3655 GHe 3720 GHz 1.000 Miz 365568 GHz -45.31 dBm -2031 dB
3.720 GHz 3820 GHz 1.000 MHz 3.80477 GHz -45.18 dBm 518 dB
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FR1 n48 / 15MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,60 dB Made Sweep £
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1 Spurious Emissians @1 AvgPwr
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3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.45612 GHz -45.81 dBm -5.81 dB.
1530GHz 3665 GHz 1.000 Mtz 3.66399 GHz -45.12 dBm -20.12 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67848 GHz -38.98 dBm -25.98 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67996 GHz -36.40 dBm -33.40 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.68633 GHz 1.44 dBm -28.56 dB
3700 GHz 3701 GHz 200.000 kHz 3.70001 GHz -41.68 dBm -28.68 dB
3701 GHz 3710 GHz 1.000 MHy 3.70245 GHz -37.55 dBm -24.55 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71024 GHz -30.88 dBm -15.88 dB
3.720GHz 3,820 GHz 1.000 MHz 372025 GHz -45.12 dBm 5.12dB
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02D

FR1 n48 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO

Power Limit -13m > -34.71dBm Pass

Ref Level 40.00 dBm  Offset 10.60 B

Made Sweep b
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3571 GHr 3590 GHz 1.000 MHz 357342 GHz

3590 GHz 3.720GHz 1.000 MHz 3.59097 GHz

3.720 GHz 3,820 GHz 1.000 Mz 3.81246 GHz

11:40:55 PM 04/21/2025
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2 Result Summan None
Tl (Ref) 1,000 MHz -34.71 dBm
1x Total -34.71 dBm
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1RBmax

Power Limit -13dBm > -35.09 dBm Pass

Ref Level 40.00dBm  Offset 10.60 4B
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Mode Sweep saL
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3.570 GHz 3.571 GHz 200.000 kHz 3.57000 GHz 2 Result Summar None
3571GH: 3590 GH: 1.000 MH: 357101 GHz
3.590 GHe 3720 GHz 1,000 Mz 363175 GHz Tel [Ref) 1,000 MHz 35.09 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.807 96 GHz Tx Total -35.09 dBm
maty S CRST
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02D

Full RB

Ref Level 40,00 dBm  Offset 10,60 dB Made Sweep saL
Count 100/100
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 Miz 352386 GHz -41.87 dBm -1.87dB
1530GHz 3540 GHz 1.000 Mtz 3.53988 GHz -32. m -7.26 dB
3540 GHr 3549 GHz 1,000 MHz 354899 GHz -25.05 dBm -12.05 dB
3,549 Gz 3550 GHz 200,000 kHz 354999 GHz -35.01 dBm 2201 dB
3550 GHz 3570 GHz 1.000 MHz 356408 GHz 1311 dBm -16.89 dB
3570 GHz 3571 GHz 200,000 kHz 3.57015 GHz -36.58 dBm -23.58 dB
1571 GHz 3590 GHz 1.000 Mz 357107 GHz -31.62 dBm -18.62dB
3590 GHz 3720 GHz 1,000 MHz 359292 GHz -41.60 dBm -16.60 dB
3.720GHz 3820 GHz 1.000 MHz 381915 GHz -45.52 dBm -5.52dB
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Report No. : FG531227-02D

FR1 n48 / 20MHz / DFT-S OFDM / PI/2 BPSK
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1RBmax
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3,660 GHz 3.720 GHz 1.000 MHz 3.66009 GHz
3.720GHz 3,820 GHz 1.000 MHz 381685 GHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG531227-02D

FR1 n48 / 20MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RBO

Power Limit -13dBm > -35.44dBm Pass

Ref Level 40.00 dBm Offset 10.60 B, Mode Sweep

Ref Level 30.00dBm  Offset 10.6048 = RBW 10 kiz
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Full RB

Ref Level 40,00 dBm  Offset 10,60 dB Made Sweep saL
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3.700 GHz 3701 GHz 200,000 kHz 3.70015 GHz
1701 GHz 3710GHz 1.000 Mz 370120 GHz
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3.720 GHz 3.820 GHz 1.000 MHz 3.72295 GHz
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG531227-02D

FR1 n48 / 20MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO Power Limit -13dBm > -34.93 dBm Pass

Ref Level 40.00 dBm  Offset 10.60 B Made Sweep SGL Ref Level 3500dBm  Offset 10,6048 & RBW 10 kHz saL
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3.720 GHz 3.820 GHz 1.000 MHz 3.81326 GHz T Total 3493 dBm
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1RBO

Power Limit -13dBm > -35.27 dBm Pass
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3550 GHz 3570 GHz 1.000 MHz 355731 GHz 11.49 dBm 1851 dB
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